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A STUDY ONTHEWEARINGCHARACTERISTICS
OF POROUS ASPHALT CONCRETE

Satoshi KURODA, Yasuo GUNJI and Y oshiteru KATO

There is a need for further porous asphat concrete advancement following its wide development. In the

application to the snow cold district, its wearing resistance characteristic has become an important subject. At

present,after the usualmix designtests, ravelling test byusing chains is performedinorder to confirm durability

of porous asphalt concrete when applied to areas that may be worn by tire chains. This report presents al the

ravelling test results and mixdesignsthathavesofarbeendoneaswellastheirrelationship.Furthermore, since

thedesirabl eaggregatestobeusedandthetrendofthemixdesignwereestablished,theyareal soreported.
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